
1 

 

www lifebluelakes eu 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Deliverable ACTION B4 
 
 

Teaching Material and Lessons 
 

 

 

 

 

 

info@lifebluelakes.eu 

 

http://www.lifebluelakes.eu/
mailto:info@lifebluelakes.eu


 

2 

 

2. Summary 
Executive summary .................................................................................................................... 3 

1. First Edition: Ancona 05th-07th December 2022-In person for Italian stakeholders .......... 4 

a) Detailed program ............................................................................................................... 4 

b) Numbers and general affiliation of the participants .......................................................... 5 
[...]
MPs characterization

Conventional Full-scale WWTP and pilot scale AnMBR

MPs sampling

MPs processing

Biogas

www.lifebluelakes.eu

Experiences on the analysis of microplastics in wastewater treatment plants



Wastewater processing for MPs analysis

SAMPLING WITH 
SIEVES UP TO 63 
MICROMETERS

DIGESTION OF 
ORGANIC SUBSTANCE

CHARACTERIZATION 
WITH IR

SAMPLING A 
VOLUME OF ~25 L

www.lifebluelakes.eu

Experiences on the analysis of microplastics in wastewater treatment plants



www.lifebluelakes.eu

86% REMOVAL FROM 
COVENTIONAL WATER LINE

94% REMOVAL FROM 
INNOVATIVE WATER LINE

<

ALONG THE TREATMENT LINE, MPs
DECREASE AND ARE RETAINED IN 

SLUDGE >> ATTENTION TO SLUDGE 
DISPOSAL/ VALORIZATION!

Experiences on the analysis of microplastics in wastewater treatment plants

Presence and removal of microplastics in conventional large-scale and innovative pilot-scale treatment 
schemes of a municipal wastewater treatment plant



Efficiency in restraining microplastics: conventional vs innovative system 

SYSTEM REMOVAL EFFICIENCY UASB ANMBR: 94% > SYSTEM REMOVAL EFFICIENCY CAS: 86%

www.lifebluelakes.eu

Experiences on the analysis of microplastics in wastewater treatment plants



0
10
20
30
40
50
60
70
80
90

100

% MPPs % MPFs

0
10
20
30
40
50
60
70
80
90

100

Films Fragments Lines Glitters Spheres

0

10

20

30

40

50

60

70

80

90

100

5-1 mm 1-0.5 mm 0.5-0.1 mm 0.1-0.01 mm

0

10

20

30

40

50

60

70

80

90

100

Polycaprolactone Polylactid acid

Fluorosilicone Polyester based elastomer

Polyester based copolymer Polystyrene based copolymer

Styrene-butadiene-styrene copolymer PVC PVOH PE copolymer

Styrene-allyl alchol copolymer Styrene-ethylene-butylene copolymer

Ethylene-propylene-EVA copolymer Ethylene-propylene-copolymer

Styrene-ethylene vinyl acetate copolymer Polyethylene-ethylene-vinyl acetate blend

Ethylene-vinyl acetate copolymer Polyvinyl acetate

Polyvinyl stearate Acrylic rubber

Acrylic paint Alkyl acrylate-copolymer

Polyurethane-acrylic resin Isoprene-polyacrylic copolymer

Styrene-butyl methacrylate copolymer Ethylene-ethyl acrylate copolymer

Polyacrylamide Polyacrylate

Paraffin wax Polyester epoxide resin

Alkyd resin Epoxy resin

Styrenic resin Polytetrafluoroethylene

Polycarbonate Polyamide

Silicone Polyurethane

Polystyrene Polyesters

Polypropylene Polyethylene

Legends: PRE-TREAT IN (pre-treated effluent), I EFF (primary effluent), II EFF (secondary effluent), FINAL EFF (final effluent), AerEXC SLUD (excess sludge), WAS (waste activated sludge), DEWAT SLUD (dewatered sludge).

THE MOST FREQUENT MPS 
ARE POLYETHYLENE AND 

POLYPROPYLENE

ALONG THE SUPPLY CHAIN THE 
CONCENTRATIONS DECREASE 
AND THEY ARE FOUND IN THE 

SLUDGE >> ATTENTION TO 
SLUDGE DISPOSAL / 

VALORIZATION!

TYPE OF POLYMER

SHAPE DIMENSIONS

Microplastics characterisation

www.lifebluelakes.eu

Experiences on the analysis of microplastics in wastewater treatment plants



Analysis of inhibitory effects of MPs on anaerobic biomass

0

10

20

30

40

50

60

0,000

0,002

0,004

0,006

0,008

0,010

0,012

0,014

0,016

0,018

0 100 500 1000

%
C

H
4

g/
gV

SS
/d

MPs n°

0

5

10

15

20

25

30

35

40

45

50

0,000

0,002

0,004

0,006

0,008

0,010

0,012

0,014

0,016

0,018

0,020

0 100 500 1000

%
C

H
4

g/
gV

SS
/d

MPs n°

g biogas/gVSS/d

g CH4/gVSS/d

CH4

BIOMASSS BIOLOGICAL PROCESS BATCH TESTS MONITORING PARAMETER

AEROBIC ACTIVATED SLUDGE suspended aerobic F/M=0.4-0.7 SOUR mg/gVSS/h

ANAEROBIC GRANULAR SLUDGE suspended anaerobic COD/VSS=0.25 SGP g biogas/gVSS/d 

ANAEROBIC SLUDGE suspended anaerobic COD/VSS=0.25 SGP g biogas/gVSS/d

Anaerobic granular sludge Anaerobic flocculant sludge

LAB TESTS

www.lifebluelakes.eu

Experiences on the analysis of microplastics in wastewater treatment plants



0

10

20

30

40

50

60

0 5 10 15 20 25 30 35 40 45 50 55

C
H

4
p

ro
d

u
ct

io
n

 r
at

e,
 m

LC
H

4
. k

gV
SS

-1
d

-1

Time, d

1. phase (153 PP-MPs.gTS-1) 2. phase (505 PP-MPs.gTS-1)

(B) Variation in CH4 production rate of the pilot-scale UASB reactor upon the PP-MPs spiking. 1. and 2. phases refer to the spiking of

15±3 PP-MPs.gTS-1 and 50±5 PP-MPs.gTS-1, respectively.

DECREASE OF BIOGAS PRODUCTION AS 
MICROPLASTICS INCREASE IN THE UASB SYSTEM

THE METHANOGENIC ACTIVITY IN THE ANAEROBIC REACTOR IS INHIBITED 
BY 58% WHEN THE CONCENTRATION OF MPs IS 50 PP-MPs/gTS

(A) Schematic diagram of the mass balance of the spiked PP-MPs in the pilot-scale UASB reactor

www.lifebluelakes.eu

Analysis of inhibitory effects of MPs on anaerobic biomass

Experiences on the analysis of microplastics in wastewater treatment plants



Ipoclorito di sodio

• Changes in absorbance at 1470 and 1540 cm-1 related to the NO3 group.

• Treatments with doses of 0.4 mgO3*h/L/MPs and 2 mLNaOCl*h/m3/MPs reduce the absorbance ratio by 68% and
64%, respectively.

• The toxicity before and after the oxidative actions is still being evaluated with specific targeted experimental
activities.

Effect of tertiary disinfection treatments on PE microplastics: dose-dependent effects of 
oxidants

NaOCl dosages Ozone dosages

www.lifebluelakes.eu

Experiences on the analysis of microplastics in wastewater treatment plants



• Preparatory studies for the definition of the MPs sampling method and of the
extraction protocol for the detection and characterization of MPs in drinking water,
wastewater and sludge;

• The presence and removal of MPs in WWTPs were evaluated, both for conventional
and innovative treatment processes, resulting in a crucial role of ultrafiltration units
(94%);

• The effect of MPs on biological processes has been studied, demonstrating an
inhibition of methanogenic activity (58%) at a high concentration of MPs.

• The effect of high-dose tertiary treatments on MPs was studied resulting in a
dependent effect between dosages and MPs composition by changing the chemical
structure of the NO3 group.

www.lifebluelakes.eu

Experiences on the analysis of microplastics in wastewater treatment plants



Innovation activities for water infrastructures in the Lake Garda 
basin (Combined sewer overflows)

HORIZON 2020 INTCATCH (http://www.intcatch.eu/) 
Integration of Compact Solutions for the treatment 

of flood overflows

10-50 m3/h

(Lazise - Lago di Garda)

EXPERIENCES ON THE 
MONITORING OF 
TERRITORY CSOs

COLLABORATION WITH 
LOCAL MANAGERS AND 

STAKEHOLDERS

Compact Solutions in the plants: 
Solids Removal, Rapid Adsorption, UV Disinfection (Lazise - Lago di Garda, IT)

www.lifebluelakes.eu

http://www.intcatch.eu/


Villa Bagatta lifting station

• The station pumps approximately
22,000 m3/day

• Solutions for CSO treatment
• The treated CSO is discharged far

from the shore, from a sub-lake
pipe

• In 2016-2017 only 36 CSO events
with an average discharged volume
of 1,800 m3 and a duration of 3.35
hours

www.lifebluelakes.eu

Parameter analysed: COD, TSS, TP, 

TN, E. coli and coliforms, PPCPs and 

emerging contaminants, such as 

microplastics

Innovation activities for water infrastructures in the Lake Garda 
basin (Combined sewer overflows)



• They contain untreated waste from human and industrial activities, toxic materials and

debris, as well as rainwater

• One of the main problems of the countries that have the Combined Sewage System

• Numbers:

• 650,000 CSOs in Europe (EurEau)

• 20% of surface waters are at serious risk of pollution (EU Water Framework Directive)

• 11 CSOs on the eastern shore of Lake Garda

Combined sewer overflows

www.lifebluelakes.eu



www.lifebluelakes.eu

Critical analysis with evaluation of peak and minimum scenarios, both long and short term (e.g. high vs low tourist 
season, weekend vs working days) for system performance optimization

SAMPLING OF EMERGING CONTAMINANTS IN THE PLANT: MPs

Sampling points

→Pre screening: 25 L – grab sample

→Post degritting: 25 L - grab sample

→Out (post disinfection): 25 L - grab sample

Sampling dates : 1/08/2018, 24/08/2018, 28/09/2018

Innovation activities for water infrastructures in the Lake Garda basin



www.lifebluelakes.eu

WATER STREAM N. MPs/m3* N. MPs/h N. MPs/d % rimozione relativa % rimozione assoluta

PRE SCREENING 400 390933 9.38E+06

POST DEGRITTING 120 117280 2.81E+06 70

OUT POST DISINFECTION 40 39093 9.38E+05 67 90

*Mainly Polyethylene

Critical analysis with evaluation of peak and minimum scenarios, both long and short term (e.g. high vs low tourist 
season, weekend vs working days) for system performance optimization

SAMPLING OF EMERGING CONTAMINANTS IN THE PLANT: MPs: 01/08/2018

Innovation activities for water infrastructures in the Lake Garda basin



www.lifebluelakes.eu

WATER STREAM N. MPs/m3* N. MPs/h N. MPs/d
% RELATIVE 
REMOVAL

% ABSOLUTE 
REMOVAL

PRE SCREENING 800 781866 1.88E+07

POST DEGRITTING 80 78186 1.88E+06 90

OUT POST DISINFECTION 40 39093 9.38E+05 50 95

*Mainly polyvinyl stearate
and polymer rubber → from tyres,
pipes, shoe soles and gaskets

Critical analysis with evaluation of peak and minimum scenarios, both long and short term (e.g. high vs low tourist 
season, weekend vs working days) for system performance optimization

SAMPLING OF EMERGING CONTAMINANTS IN THE PLANT: MPs: 24/08/2018

Innovation activities for water infrastructures in the Lake Garda basin



www.lifebluelakes.eu

M. Pivokonský et al. (2020)

Analysis of MPs ≥ 1 μm in raw and treated water from two 
treatment plants which are both located on the same 
river, but where the local water quality and applied 
treatment technology differ. Sampling was conducted 
three times in one day, taking 2 L of water on each 
occasion.

Literature research

Microplastics in drinking water treatment plants – case study 1



www.lifebluelakes.eu

M. Pivokonský et al. / Science of the Total Environment 741 (2020)

FIBRES
DWTP A DWTP B

FRAGMENTS
DWTP A DWTP B

High concentrations found, mainly due to:
- Mesh (1 μm)
- Representativeness of the sample (2-6 L)

Literature research

Microplastics in drinking water treatment plants – case study 1



www.lifebluelakes.eu

M. Pivokonský et al. / Science of the Total Environment 741 (2020)

PLASTIC TYPES
DWTP A DWTP B CUMULATIVE REMOVAL EFFICIENCY

Removal efficiencies range from 40% for the first plant (basic 
configuration) up to 88% for the complex plant

Treatment Removal efficiency [%]

coagulation-flocculation-sedimentation 62%

Deep bed filtration 20%

Granular active carbon filtration 6%

Literature research

Microplastics in drinking water treatment plants – case study 1



www.lifebluelakes.eu

S.M. Mintenig et al. 2019

Drinking water treatment plants linked to 
groundwater (Germany)
• Sampling Volumes:

- between 300 and 1000 L of raw water
- from 1200 to 2500 L of drinking water

• Mesh: 3-20 μm

Literature research

Microplastics in drinking water treatment plants – case study 2

RESULTS

➢ Concentrations: from 0 to 7 MPs/m3.

➢ Main categories: polyethylene, polyamide, polyester,

polyvinyl chloride or epoxy resin

➢ Dimensions: 50 - 150 μm

EVALUATE 
SIGNIFICANCE 

AND 
EFFECTIVENESS



J.Wu, Y. Zhang and Y. Tang 2022

DWTP
Flowrate: 150000 m3/d
Captation from surface waters
Volumes: from 1L (5–20 μm) to 
100−200L (20 μm-5 mm)

www.lifebluelakes.eu

Literature research

Microplastics in drinking water treatment plants – case study 3



Oxidation Treatment

• Negative removal efficiencies
• Better removal effect on smaller

sizes (5-10 μm) than 10-20 μm. the
smallest MPs could remain
attached to the biofilm or adhere
to the microorganisms

Physical treatments:
higher removal efficiencies
• BAC (Biological Activated Carbon)
• Sand filtration

www.lifebluelakes.eu

Literature research



www.lifebluelakes.eu

Treatment method Influent Effluent Removal % 

Primary treatment 686.7 ± 155.0 10.9 ± 2.9 98

CAS 10.9 ± 2.9 1.3 ± 0.9 88

RSF 0.7 ± 0.1 0.02 ± 0.007 97.1

MBR 6.9 ± 1.0 0.005 ± 0.004 99.9Talvitie et al., 2017 

• 4 WWTPs with different technologies
• Customized in situ filtration device with mesh

sizes of 300, 100 and 20 µm.
• No information on sampled volumes

Literature research

Microplastics in wastewater treatment plant



Impact of MicroPlastics in AgroSystems and Stream  Environments (IMPASSE)

Funded by Water and FACCE Joint Programming Initiative (JPI)

Microplastics in wastewater treatment plant

VARIABILITY>> DO NOT ALLOW TO ESTABLISH TREND WITH A SINGLE SAMPLING EVEN 
CONSIDERING PLANT HRT!!

Beware of internal plant 
productions

Literature research



Amount of wastewater
produced in the  
catchment in 2017
in m3

Concentration of MPs in
wastewater

mg m-3 MPs m-3

Treated urban and
industrial
wastewater

49,225,286 6.47 161

Untreated urban
wastewater 789,574 76 2439
Industrial effluents
unknown
treatment

2,276,415 5.5 123

Total amount
52,161,976

WWTP Influent type Treatment Season MP
retention

%

Effluent
discharge

m3 day-1

MPs emitted on
sampling day

1 Urban/industrial Secondary Summer 97.8 24675 202,070

Autumn 99.4 19989 148,470

2 Urban Secondary Summer 93.8 520 327,030

Autumn 46.5 370 1,075,885

3 Urban/industrial Tertiary Summer 70.0 1837 8,179,635
Autumn 96.2 2121 5,071,545

4 Urban Secondary Summer 80.5 1982 101,400

Autumn 67.9 2011 166,500

5 Urban/industrial Tertiary Summer 98.7 32077 1,110,375

Autumn 86.0 37567 5,596,920
− The capture efficiency of the wastewater treatment

plant varies between 46.5% and 99.4%

− Polyethylene, polypropylene and polyester are the
predominant polymer types

− Paint chips in effluent not detected in influent

− Preferential retention of some polymer/particle types

Microplastics in wastewater treatment plant

Literature research



Project funded by the Norwegian 
Environment Agency in 2017

Main objective: to characterise microplastics  in sewage sludge 
from Norwegian domestic  wastewater treatment plants which 
apply  different wastewater and sludge treatment  technologies.

8 Norwegian sewage plants monitored (35% of population and 
annual sludge production).

Analysed sludge samples ≈ 100 g for MPs < 50 µm

On average, 181 679 012 
microplastic particles transferred 
to the sludge phase each day, 
corresponding to 1316 MPs/AE/d 
(median: 383).
→ Corresponding to 6.8 billion
MPs/d, if compared to the
Norwegian population

Microplastics in wastewater treatment plant

Literature research



Reproportioning on production in Norway,

584 bn MPs released into the environment through sludge each year

27 billion MPsadded 
to green areas

112 bn MPs sent to 
soil producers

446 billion MPs spread on  
agricultural soils

Microplastics in wastewater treatment plant - sludge

Literature research



Microplastics in wastewater treatment plant

Literature research



Thank you for the attention!

www.lifebluelakes.eu / info@lifebluelakes.eu



Results and protocol from Blue Lakes 

project

Università Politecnica delle Marche

www.lifebluelakes.eu / info@lifebluelakes.eu



www.lifebluelakes.eu

Development of the Standard Monitoring Protocol

EXPERIENCES 
OF SAMPLING 

IN MARINE 
WATER 

EXPERIENCES 
OF SAMPLING 

IN 
WASTEWATER 
TREATMENT 

PLANTS

CRITICAL 
ANALYSIS OF 

THE 
TECHNICAL-
SCIENTIFIC 

LITERATURE

SAMPLING 
CAMPAIGNS IN 

DRINKING 
WATER AND 

WASTEWATER 
TREATMENT 

PLANTS

OPTIMIZATION 
OF SAMPLING 

METHODS

DEVELOPMENT 
OF A PROTOCOL 

FOR THE 
MONITORING 

OF 
MICROPLASTICS 

IN PLANTS

PROTOCOL 
SHARING



• Report Best Practices -
Treatment plants typology

and efficiency

• Ex-ante report

• Technical report and
operative manual regarding

the improvement of the 
treatment process

• Analytical protocol for
process control - mps in
drinking and wastewater

treatment plants

Definition of a sampling protocol



TECHNICAL PROTOCOL FOR TREATMENT PLANT

PROMOTION OF GOOD PRACTICES 
EXPERIMENTED ON THE PILOT LAKES DURING 

THE PROJECT ACTIVITIES

www.lifebluelakes.eu

Definition of a sampling protocol



1. NECESSARY INSPECTION BEFORE
SAMPLING CAMPAIGN

2. DETAILS ON THE IDENTIFIED SAMPLING
POINTS (presence of taps, pressure, flow

rate, possibility of pumping..etc)